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3M MATERIAL TECHNOLOGY (GUANGZHOU) CO.,LTD. .

NO.9,NANXIANG 2 ROAD,SCIENCE CITY GUANGZHOU HIGH TECH INDUSTRY DEVELOPMENT 

DISTRICT 

CHINA.

.

The following sample(s) was/were submitted and identified on behalf of the clients as : 3M Label Material .

SGS Job No. : CP16-056818 - GZ .

Model No. :. 7815.

Client Ref. Info. : . 7812, 7815, 7816, 7818, 7871, 7872, 7875, 7876A, 7776, 57816, 57817, 57801, 

7381, 7384, 7866, 7861, 7880, 7883, L8001, 3922, FP016903, 3690E, 7737FL, 

7744FL, 7847, 7291, 7613T, 7000, 57830, 7166, 7167, 7169, 7840TL, 7110 .

Date of Sample Received : . 05 Sep 2016.

Testing Period : . 05 Sep 2016 - 08 Sep 2016 .

Test Requested : . Selected test(s) as requested by client. .

Please refer to next page(s). .

Please refer to next page(s). .

Test Method : .

Test Results : .

Violet,Shi.

Approved Signatory .

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch.
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Test Results : .

Test Part Description : .

Specimen No.. SGS Sample ID. Description.

SN1. CAN16-175449.001 White adhesive sheet .

Remarks :.

(1) 1 mg/kg = 0.0001% .

(2) MDL = Method Detection Limit .

(3) ND = Not Detected ( < MDL ) .

(4) "-" = Not Regulated .

Halogen.

Test Method : . With reference to EN 14582: 2007, analysis was performed by Ion Chromatograph (IC). .

Test Item(s). Unit. MDL. 001.

Fluorine (F). mg/kg. 50 ND

Chlorine (Cl). mg/kg. 50 107

Bromine (Br). mg/kg. 50 ND

Iodine (I). mg/kg. 50 ND
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ATTACHMENTS 

Halogen Testing Flow Chart 
 

1) Name of the person who made testing: Bruce Xiao 
2) Name of the person in charge of testing: Bella Wang 
 

Sample cutting / preparation 

Sample Measurement 

Combustion in oxygen bomb  

Filtration 

Analyzed by ion chromatography. Double confirm by other 
instruments, if necessary  

DATA 

Dissolved in an absorption solution  
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Sample photo: .

CANEC1617544902

CAN16-175449.001 .

SGS authenticate the photo on original report only .

*** End of Report *** .
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